N—=yTvo

DT3_ B 29 1 PARTS BOOK
TEILEKATALOG

LIVRE DES PIECES

LIBRO DE REFERENCIA DE PIEZAS

S

BRghED “EIRE=> Y

CYLINDER BED NEEDLE FEED DOUBLE CHAIN STITCHER
ZYLINDERBETT-DOPPELKETTENSTICHMASCHINE MIT NADELTRANSPORT

MACHINE CEINTUREUSE CANON DOUBLE ENTRAINEMENT POINT DE CHAINETTE DOUBLE
MAQUINA CILINDRICA DOBLE.CADENETA ALIMENTACION POR DIENTE




BROTHER INDUSTRIES,

., DT3-B291-[Z3N @

/I .

MADE IN JAPAN

@ - 47552 060: EHY TR b/ KERA
Sub-class 060 : For sewing waist bands on heavy-weight materials o

@ - st $HE
7 : % (2%), 18 31.8mm
7 : No. of needles (2), Needle gauge 31.8mm

8: ¥ (2F). #E 34.9mm
8 : No. of needles (2), Needle gauge 34.9mm

A: #HE (4%F). $#18 6.4-25.4-6.4mm
A : No. of needles (4), Needle gauge 6.4-25.4-6.4mm




Model Plate Conversion Table 20020401

Old Model Plate New Model Plate
DT3-B291-060-7 DC-2910-60-2E1A14
DT3-B291-060-8 DC-2910-60-2E1A38
DT3-B291-060-A DC-2910-60-4U1401

brother

From the library of: Diamond Needle Corp



dioD sjpesN puowelq :jo Alelql| 8y} wol4




IN—Y Ty ZFBICELT

1. 2OXKIE. 2001F7BOF— 2 ICEIVWTHERE N E=HNDTT,
2. BRIIFEL LICHEIEEE N3 BV H I ET,

o ———

3. MBI THIRTABRE. ____HRTRLTHVET,

B /9

A EBRBBR . 1
B. E®HRAMR ... 5
C.SMBEEIBRIR ... .. . 5
D. $H8HMRMR ..o 7
E. IR ... 7
F U . 9
Gl F= OB R o 13
G2. =R 15
H, ToBR ... 17
JoIb=IN=BR 17
K. SmBRR . 19
L1, REAFRR . 23
L2. REAFBR ..o 25
M. UTF—BR 27
N. STIBHRHEEREER ... 27
PFzohyaV—F—-BB(FTa8BR)..... 29
Q. I7—HIESER(FA T a>8BR) ..o 31
Q. I7—HILETFER(A T3 8BR) oo 33
21 BRSEER 35
22 fHB&EBR 37
Ga. F— U —E .. ... 40
Wa. B AN 41

3 42




ii

Notes for using this parts book

1. This book was prepared based on information available in July 2001.
2. Parts are subject to changesin design without prior notice.
3. Partssupplied as complete assemblies are circled by a dotted line e

-y

CONTENTS

A. Machinebody ....... ... ... 1

B. Uppershaftmechanism ........................... 5

C. Needle barrocking mechanism .................... 5

D. Needlecooler ..........cciiiiiiiiiiiiiiiaaannn. 7

E. Presser footmechanism ........................... 7

F. Feed mechanism .......... ... ... ..cciiiiiiiian.. 9
Gl. Gauge parts .........ccieeiinritnniiiii .. 13
G2. GAUGE PArES .cusssisvivsnusns ananaiiassssinnniiss 15
H. Lower shaftmechanism ........................... 17
J. Loopermechanism ............ ..., 17
K. Lubrication .......... ...l 19
L. Threao YenSion «ausssss: sascsss snsnsnssnnas s sspees 23
L2. Threadtension ........ ..ottt 25
M. Retainermechanism ........... ... .. .......... 27
N. Synchronizer .......... .. 27
P. Chain cutter and cleaner device (Option parts) ...... 29

Q1. Pneumatic presser foot lifting mechanism
(Optionparts) .......cooiiiiiiniiiiiiiiiiiiinnnn 31
Q2. Pneumatic presser foot lifting mechanism

(Optionparts) .......cccviiiiiiiiiiiiiiiiiinenn. 33
Z1. ACCESSOMI@S .. ..ovrit et iieenaiinnenanennnns 35
22, ACCESSOTIES o o 5 snnmummnn s o8 e s o smss s s ssss 5os 37
Ga. GAUGE PARTSLIST ... 40
Wa. Warninglabels ..., N
INDEX .. e e e e 42




Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom Juli 2001.
2. Modellanderungen sind vorbehalten.

3. Die Teile, die als kompletter Satz geliefert werden, sind mit einer

gestrichelten Linie umrandet.

mm U N @ >

—

Z

Q2.

Z1.
Z2.
Ga.
. Warnschilder ............

INHALTSVERZEICHNIS

. Maschinengehduse .............ccciiiiiiiiiiia..
.ObereWelle ...
. Nadelstangenbetatigung .........................
. Nadelkiihlungsvorrichtung ........................
. StoffdrickerfuB ........ ...
. TransportvorrichtUng «vsssccensvs s nusnasanennnsns
G1.
G2.
.UntereWelle ...
 EVBIIBE wxnscs snesne cnpensusnaneanand s REaUEHES 3 88
.Schmierung ...
L1.
L2.
. Haltevorrichtung ........... ... ... . ...

=] 01 (=] 4
(1= 4 1= PP

Faderspannung ............c.ccciiiiiiiiiiiinnnnnnn
Faderspannung .............ciiiiiiiiiiiinnnannn.

.Synchronisator ..........ccciiiiiiiiii e,
. Kettenstich-fadenabschneider (Sonderzubehér) .. ...

Q1.

Pneumatische stoffdrickerfuBanhebevorrichtung
(Sonderzubeh®ér) ...

Pneumatische stoffdriickerfuBanhebevorrichtung
(Sonderzubehér) ...

ZUDENOT . o
Zubehodr ...
LEHRENLISTE ..ottt e eeeeaae

VERZEICHNIS .:..oxnmannnnsssssnansmensssonnassig

-————

| IR — |

iii



Notes sur l'utilisation de ce manuel de
piéces détachées

. Ce manuel a été faitd'aprés les renseignements valables au mois de Juillet 2001.
. Les piéces peuvent étre sujettes a des modifications sans préavis.
. Les piéces fournies en tant qu‘assemblages complets sont encadrées avec un trait

. . s A
pointillé ' ____!.

TABLE DES MATIERES
A. Corpsdelamachine ............... i, 1
B. Mécanisme de I'arbre supérieur .................... 5
C. Mécanisme de balancement de la barre a aiguille .... 5
D. Mécanisme du refroidisseur d'aiguille .............. 7
E. Mécanismede piedpresseur ............ccoveun.... 7
F. Mécanisme de I'entrainement ..................... 9
G1. Piécesdujauge ...........oiiiiiiiiiiiiiiieeaa 13
G2. Piécesdujauge ...ttt 15
H. Mécanisme de I'arbre inférieur .................... 17
J. Mécanismedesgriffes ................ ... 17
K. Lubrification ........... .o 19
LY. Tension dufil ..::cosvasnnusncassnconnmms bnananesnn 23
L2. Tensiondufil .........coiiiiiiiiiii i 25
M. Mécanismederetenue ..............coiiiiiiin.... 27
N. Synchronisateur ..., 27
P. Coupe-chainette et despositif de nettoyge
(Piecesenoption) ........ciiiiiiiiiiiiiiiii., 29
Q1. Dispositif pneumatique de releveur de pied presseur
(Piecesenoption) .........cciiiiiiiiiiiiiiinn.. 31
Q2. Dispositif pneumatique de releveur de pied presseur
(Piecesenoption) .........ccoiiiiiiiiiiiiiiaa., 33
21, ACCOSEOITOS | vonomu s vaumpmmamuans ¢ 556 aass o 5suEs s 35
Z2. ACCESSOITES .. vittieen e eeenernnaseanennnnnnens 37
Ga. LISTE DES PIECES D' ECARTEMENT .................. 40
Wa. Etiquettesd’avertissement ........................ 41



Notas para usar este Manual de Piezas

1. Este libro hasido compilado basandose en los datos de que se disponia en julio 2001.
2. Las piezas quedan sujetas a cambios de disefio sin aviso previo.
3. Las piezas suministradas como conjuntos completos se enmarcan con una linea

==y
punteada L.___J .

INDICE
A. Cuerpodelaméquina .............iiiiininian.nn 1
B. Mecanismodel ejesuperior ....................... 5
C. Mecanismo de oscilacién de la barrade aguja ....... 5
D. Mecanismo del enfriadordeaguja ................. 7
E. Mecanismodelaprensatela ...................... 7
F. Mecanismodelaalimentaciéon ..................... 9
G1. Piezasdecalibradores ............................ 13
G2. Piezasde calibradores ................. .. ... ... 15
H. Mecanismodel ejeinferior ........................ 17
J. Mecanismo del presilladora ....................... 17
K. Lubricacion ......... ...t 19
L1. Tensiéndelhilo .......... ..., 23
L2. Tensiéondelhilo ............co i 25
M. Mecanismodelretenedor ......................... 27
N. Sincronizador ..........c.cciiiiiiii i 27
P. Cortacadenetay dispositivo de limpieza
(Piezasopcionales) ..........cooiiiiiiiiiiiinnnn. 29
Q1. Levantador neumético del prensatelas
(Piezasopcionales) ...........cccoiiiiiiiiiiiin.... 31
Q2. Levantador neumético del prensatelas
(Piezasopcionales) ............c.ccoiiiiiiiiiai.... 33
Z1. ACCESOMIOS ..ttt iiee it ianeneaanaannnns 35
L PCCOSOINDG 5 5nxmmsonnsns orneensnfiennsss 260885 sy 37
Ga. LISTA DE PIEZAS DE CALIBRADORES ................ 40
Wa. Etiquetasde advertencia .......................... 41

INDICE .. e e 42




A . £ B8{%/ Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

b

~ “oo
‘\;(® _____ :
ey

o '
s e
. I
) o
1} ' 1
] ' '
1 N 1}
L} N 1
0 v
' ]
~ (e - 1
S
™

118-291-050



A . £1&B{% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE |qTy £ XA NAME OF PARTS rRM]

2 $51503001 tixr14 FACE PLATE

3 $51504000 IEPEENAVE S PACKING, ;F-PLATE

4 062681012 5|3+~ 2437-40X10 SCREW, PAN SM4.37-40X10
5 $02499009 114572144 REAR COVER

6 502605000 1WH212189%2 PACKING, ;R-COVER

7 062681012 7|7 ~2437-40X10 SCREW, PAN SM4.37-40X10
8 $51505001 1|7-42024 ARM COVER, ;REAR

9 S$51506000 1\7-49o078ny%> PACKING, ;A-COVER

10 062680812 414 ~2437-40X8 SCREW, PAN SM4.37-40X8
1 $51507001 HEFZS A2 DUST PLATE

12 $51508000 LB B2 A 2l WAL E B PACKING, ;D-PLATE

13 018680832 4|7+ HI ha37X8 BOLT, SOCKET SM4.37X8
14 502606000 1|2vassrr1~k OIL GAUGE WINDOW

15 081014670 1|0V >Jpwia O RING, PW14

20 148084001 1|15 -7F OIL GAUGE WINDOW

21 S$51509101 1{yaozx7uv-+» CLOTH PLATE

22 $51510100 1 2= AV AR B PACKING, ;C-PLATE

23 060681212 8|/<1 > K437-40X12 SCREW, BIND SM4.37-40X12
24 $51511101 HIAVEE & & i & SUPPORT PLATE, ;N-PLATE
25 018681032 417 FH I F437X10 BOLT, SOCKET SM4.37X10
26 $28075001 INVEE R S =& 5 Ay COLLAR

27 060670812 2|/<1 > F357-40X8 SCREW, BIND SM3.57-40X8
28 $51512001 1|z Hit- FRONT COVER

29 $28031001 1|7 HN=-HH4T SUPPORT, ;F-COVER

30 102424004 2| A%x9437 SCREW, SM4.37-40X23

31 $28032001 1| HNX—-HHIT IR SUPPORT SHAFT, R ;F-COVER
32 048040342 1] b x7E4 RETAINING RING, E4

33 025050132 1|eESH¥HX 95 WASHER, PLAINS 5

34 146598001 211824 H % WASHER, BOWL SPRING
35 151603002 1| b x%¥837 SET SCREW, SM4.37

36 $28033000 U Eg T AR & =2 AN SUPPORT SHAFT, L ;F-COVER
37 142274101 2|d4atra2 RUBBER CAP, 4.2

38 $28034101 1R EACH W PRS- SETTING SPRING, ;COVER
39 062710612 1|3~20476-32%6 SCREW, PAN SM4.76-32X6
40 $28035001 IEAE L & 3 SCREW, ;SPRING HOLDER
43 $51513101 1=z Hh/<-5 FRONT COVER, S

44 S$51514001 1|lexh/X—-SF41 BASE, ;F-COVER (S)

45 106629002 2| A%x5437 SCREW, SM4.37

46 $51515000 1=z hii-s4 SHAFT, ;F-COVER (S)

47 151603002 2| F 232837 SET SCREW, SM4.37

49 $28034101 NP ZACE 3 FAE-3 SETTING SPRING, ;COVER
50 062710612 1|+ ~2476-32%6 SCREW, PAN SM4.76-32X6
51 $28035001 AL SCREW, ;SPRING HOLDER
52 142274101 1|94at>a2 RUBBER CAP, 4.2

53 $51517001 12374 SIDE COVER

54 $51518100 HEEPEVIVE 3 PACKING, ;S-COVER

55 106629002 4|> 225837 SCREW, SM4.37

56 $51523001 1oV 4174293 COVER ASSY, R

56-1 S$51519001 1Hfousgnn74 COVER, R ;CYLINDER

56-2 $51524000 1ousam078)89% PACKING

57 106629002 2| A%xv437 SCREW, SM4.37

58 $51520001 1Ixvy k024 COVER, R ;BED

59 $51521000 G VAL M= E- VAVE 3% PACKING, ;B-COVER (R)

60 062680812 5|7 ~10437-40x8 SCREW, PAN SM4.37-40X8
761 $51525001 1|1 n3ar14 OIL GUARD

62 062670512 2|3+ ~1357-40X5 SCREW, PAN SM3.57-40X5
65 $28043001 1|94a€>328 RUBBER CAP, 32.8

66 116725001 1]d4+>255 RUBBER CAP, 25.5
UG7 $28044001 1|34€>208 RUBBER CAP, 20.8
118-291-050




A . =B/ Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

& 58 o v 22
'\@ 152
AR

74 é72|/\

e Tt o S _—&

118-291-050




A . =15B8{% / Machine body / Maschinengehé&use / Corps de la machine / Cuerpo de la méaquina

REF.NO. CODE Q'TY Exq NAME OF PARTS RM|
68 544010101 1|da€115 RUBBER CAP, 11.5
69 156887001 11da€>175 RUBBER CAP, 17.5
70 159150000 1dLat205 RUBBER CAP, 20.5
71 104449001 1|d4t>155 RUBBER CAP, 15.5
72 104450101 1|94t>8 RUBBER CAP, 8
73 117936001 1|d6t94 RUBBER CAP, 9.4
74 104449001 1[dat155 RUBBER CAP, 15.5
75 159150000 1|3 4+>205 RUBBER CAP, 20.5
76 104449001 1ld4a+€>155 RUBBER CAP, 15.5
80 104830101 4|%v2F2ys BED LEG, S
81 $28045000 HPFS5yr OIL RESERVOIR
82 $28046000 1lov>¥ ORING
83 018081632 4|7+ 8X16 BOLT, SOCKET M8X16
84 110641002 114> %952 STUD SCREW, SM9.52
85 109203001 1ov=¥ O RING
118-291-050




B . L#Bf% / Upper shaft mechanism / Obere Welle / Mécanisme de |"arbre supérieur /
Mecanismo del eje superior

7

l\/fo \

118-291-109
C . $H##ER)BAER / Needle bar rocking mechanism / Nadelstangenbetéatigung /

Mécanisme de balancement de la barre & aiguille / Mecanismo de oscilacion de la barra de aguja

——

118-291-115



B . L #4R8{% / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur/
Mecanismo del eje superior

REF.NO. CODE Q'TY B XAq NAME OF PARTS
1 $51530101 IR AVE S5 5 37 A B NEEDLE BAR CRANK ASSY
1-1 512726151 UAVE 2 NEEDLE BAR CRANK
1-2 538707001 1|4 = ¥ 77 6004ZZNR BALL BEARING, 6004ZZNR
1-3 525234001 1]2= 2974600422 BALL BEARING, 60042Z
2 551531001 19799 UPPER SHAFT
3 104464001 exzxv714 SCREW, SM7.14-28
4 014770632 1|77 7 # X 635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
5 152718001 3P+ b A% 595 SET SCREW, SOCKET SM5.95X5
6 $51532001 1832599593 BALL BEARING ASSY
6-1 551533001 1ae=zvo957va BUSH, ;B-BEARING
6-2 076023800 1|12=T 7726012222 BALL BEARING, 60/222Z
7 014770632 2|77 # % 635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
8 538245051 11413297 -UD73 TIMING PULLEY ASSY, D
9 014771032 2|7+ 7 % 2635-40X10 SET SCREW, SOCKET(CP)SM6.35X10
10 551534101 117-v73 PULLEY ASSY
10-1 $51535101 1"Ws-v PULLEY
10-2 158115001 112 %I %9 % 7 6208ZZNR BALL BEARING, 6204ZZNR
1 014761030 2|7+ 7 ¥ 2595-28X10 SET SCREW, SOCKET(CP)SM5.95X10
118-291-109

C. $t#4%EHBI{E / Needle bar rocking mechanism / Nadelstangenbetéatigung /
Mécanisme de balancement de la barre a aiguille / Mecanismo de oscilacién de |a barra de aguja

REF.NO. CODE Q'TY Eoxd NAME OF PARTS
1 $51536101 AV E P A S P2 B ROCKER SHAFT ASSY, ;N-BAR
1-1 $30570001 1|5 —1¢€ > ax25 PIN, TAPER 4X25
1-2 102731004 4|45 %238 SCREW, FLAT SM2.38-56X4.5
1-3 $51537001 A AVE: ) NEEDLE BAR
1-4 S$51538001 HIBVELE E S SR NEEDLE BAR CLAMP, W/SCREW
1-4-1 062670812 1|+~ 23.57-40x8 SCREW, PAN SM3.57-40X8
1-5 $51540001 R AVE 2%, D2 CONNECTING ROD ASSY, ;N-BAR
1-5-1 $09120001 1==Fnso9sy NEEDLE ROLLER BEARING
1-5-2 145465001 1o 2%T357L SCREW, SM3.57-40X6 L
2 $51543001 HELA VLB E YIS BUSH, L ;R-SHAFT
3 $51544001 HERPRALPEAE TP BUSH, R ;R-SHAFT
4 $51545001 1nVEIaGEILH ROCKER CONNECTING ROD
5 149569001 117+ £ +6.35 BOLT, SOCKET SM6.35
6 118735002 1¥FH2 WASHER, PLAIN
7 112596101 HAYE LA D ROCKER LINK, N-BAR
8 $51546001 1MavEnwveses PIN, ;R-LINK
9 014780632 2|77 ¥ K 2 635-28X6 SET SCREW, SOCKET(CP) SM6.35X6
10 $51547001 AR P E X A R ROCKER CRANK, ;N-BAR
11 018771432 1|7+ #v b 635-40X14 BOLT, SOCKET SM6.35-40X 14
12 $51548001 NEPAL D P X SHAFT, ;R-LINK
13 508877001 1Ao7V 81 hod2T7F14 SLIDE PLATE
14 107272002 11527437 SCREW, FLAT SM4.37
15 542426001 1les¥Hzxoavs WASHER, PLAINS 8
16 403388002 1+v +7.94 NUT, SM7.94

118-291-115




D . #40B8% / Needle cooler / Nedelkiihiungsvorrichtung /
Mécanisme du refroidisseur d'aiguille / Mecanismo del enfriador de aguja

e

\
1)

118-291-124
E . #1ZB8{% / Presser foot mechanism / Stoffdriickerfu3 / Mécanisme de pied presseur /

Mecanismo de la prensa tela

118-291-201



D. $t/2%8{% / Needle cooler/ Nadelkiihlungsvorrichtung /
Mécanisme du refroidisseur d'aiguille / Mecanismo del enfriador de aguja

REF.NO. CODE _|QTY Bl XA NAME OF PARTS R
1 508758109 | 1|AU1rL1x+s5>223  |NTHREAD COOLER TANK ASSY
2 087311215 | 2[»v78% 1 p3x12 TAPTITE, CUP B M3X12
3 508761100 L ADE S 2 e v = 2 FELT
118-291-124
E. 8 I B3{R / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur/
Mecanismo de la prensa tela
REF.NO. CODE __|QTy Exxq NAME OF PARTS |
1 145472001 | 1|#yzHy x5 BUSH, P-BAR
2 $51550001 | 1|##T#o 22U BUSH, U ;P-BAR
3 $51551001 [ 1|+#T* PRESSER BAR
4 $51552001 | 1|+#Txv4% GUIDE BRACKET, ;P-BAR
5 062681012 | 1|+ ~=437-40x10 SCREW, PAN SM4.37-40X 10
6 $51553001 | 1|##x15/cx SPRING, PLATE
7 $51730001 | 1|#> %2635 SHOULDER SCREW, SM6.35
8 $51554001 | 1|#¥#zF3v+evxs ADJUSTING SCREW, PRESSER
9 $31013001 | 1|F39+visvy=3irvt ADJUSTING NUT, PRESSER
10 $51555001 | 1|r4z7514% LIFTER PLATE, ;P-BAR
11 140063001 | 1|3vv=*E> PIN, DOWEL
12 $51556001 | 1|47 =z bvss STOPPER, ;LIFTER
13 018680832 | 2|7+# ka37x8 BOLT, SOCKET SM4.37X8
14 $51557001 | 1|4z P4 L/5— LIFTER LEVER, ;P-BAR
15 149127001 | 1|4 %635 SHOULDER SCREW, SM6.35
16 $51558001 | 1|¥>%7.94 SHOULDER SCREW, SM7.94
17 105106001 | 1|e¥7Prasuicx SPRING, TWIST
118-291-201



F . 3% Y Bif% / Feed mechanism / Transportvorrichtung / Mécanisme de I'éntainement /
Mecanismo de la alimentacion

118-291-202



F. 3" B8{% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement /
Mecanismo de la alimentacién

REF.NO. CODE |qTY rT; NAME OF PARTS RM|

1 $51560101 1HAouaAzsyoovEss F-ECCENTRIC WHEEL & ROD ASSY
141 $51561101 1AouArv) 93 FEED ECCENTRIC WHEEL ASSY
1-1-1 $51563001 1|FavevEernysax SLIDE BLOCK, ; ADJUST-PIN

1-1-2 S$51564101 1107 GIB

1-1-3 $51565101 2|79 TEY PIN

1-1-4 $51566001 1UTFHT1852L SPRING, PLATE ;L

1-1-5 146403001 o TAHT188%s SPRING, PLATE ;S

1-1-6 062660712 1|3 ~2318-40X7 SCREW, PAN SM3.18-40X7

1-1-7 $51568000 ALY FaseynL ADJUSTING CAM, ;ECCENTRIC
1-1-8 101479101 2| 2%3.18 SCREW, SM3.18

1-1-9 103602002 2|1F 3 H 51 HR WASHER, WAVE SPRING

1-1-10 142120001 1|42 WASHER, PLAIN

1-1-11 142369001 1|rx7¥93mcC RETAINING RING, EXTERNALC
1-1-12 014761030 2|7+ 7 K 3 595-28X10 SET SCREW, SOCKET(CP)SM5.95X10
1-2 $51569001 1|#2vav ¥k FEEDING ROD

1-3 $12915001 1N==FNTo49425 ROLLER BEARING, RADIAL 25 ;RED
1-4 512821101 1jvehetyx HOLDER

1-5 062630612 2|F ~12238-56X6 SCREW, PAN SM2.38-56X6

2 $51570001 1FovLeheoy SHAFT, ;F-CONNECTOR

3 100251001 11 b X2%T6.35 SET SCREW, (CP) SM6.35-40X6.5
4 $51571001 1F209F FEEDING ARM

5 018771632 1|7+ %I b+ 635-40X16 BOLT, SOCKET SM6.35-40X16

6 $51572001 1Fyvataey PUSHBUTTON

7 048040342 1]k % 7E4 RETAINING RING, E4

8 $51573001 HEE PP IS SPRING, COMPRESSION

9 153484001 1|¥ 42476 WASHER, PLAIN 4.76

10 081003670 1|lov>Ypw3 O RING, PW3

15 $51574101 1oaxoVsy FEED SHAFT, MAIN

16 115007001 1A% WASHER, PLAIN 13

17 048120142 Wex7¥939C12 RETAINING RING, C12

18 $51667000 1] 3 EE3X3(335) WICK, 3X3 L=335

19 $20878000 1|dat>53 RUBBER CAP, 5.3

20 $51575001 1yaxsV)Ts480R BUSH, R ;F-SHAFT

21 148121000 o525 2800 BUSH, L ;CRANKSHAFT

22 $12918000 HIX Y= DUST SEAL

23 $51576000 Noaxo)ToxaL BUSH, L ;F-SHAFT

24 117671002 1MeY rh5-— SET SCREW COLLAR

25 014770632 2|7+ 9 K 3 635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
30 $51577001 PELDA=VEF VERTICAL ROD ARM ASSY

30-1 014770632 1|7+ 2 % 2 635-40X6 SET SCREW, SOCKET(CP) S\M6.35X6
31 018771432 117+ %I b 635-40X14 BOLT, SOCKET SM6.35-40X 14

32 $51579001 HEL P ROCKER SHAFT

33 142628001 HES G E AL A % BV SPACER

34 048110142 1|k X79239cn RETAINING RING, EXTERNAL C11
35 $51580000 117 3 £¥E4x4(435) WICK, 4X4 L =435

36 $20878000 2|dLt>53 RUBBER CAP, 5.3

37 158718000 HNDFYISL 9 28R BUSH, R ;N-BAR CRANK

38 $12826100 1w=rss 2 80m BUSH, M ;LOOPER SHAFT

39 $12827000 RN = DUST SEAL

40 $12825000 1= X 2R BUSH, R ;LOOPER SHAFT

41 $28193001 1ty bhn5- SET SCREW COLLAR

42 148857001 2|7+ A2T6357 K3 SET SCREW, SOCKET (CP) SM6.35
50 $51581001 MHWAIVE1F ARM, ;F-BRACKET

51 018771432 2|7+ %I b 635-40X14 BOLT, SOCKET SM6.35-40X14

52 014760632 2|7+ ¥ % 3 595-28X6 SET SCREW, SOCKET (CP)SM5.95X6
53 $51582001 IEAE R E SHAFT, ;F-BRACKET

54 $51583001 NEFAE L FEED BRACKET

55 $51584001 UEFANI DML & &t FIXING BASE, ;F-DOG

56 062761012 1|+~ 20595-28X10 SCREW, PAN SM5.95-28X10
118-291-202

10




F . % U B3{% / Feed mechanism / Transportvorrichtung / Mécanisme de |"éntainement /
Mecanismo de la alimentacion

118-291-202
11




F. %) B{% / Feed mechanism / Transportvorrichtung / Mécanisme de |'entrainement /
Mecanismo de la alimentacién

REF.NO. CODE Q'TY B x4 NAME OF PARTS R
57 118735002 1[¥FH % WASHER, PLAIN
58 103978002 1| bAXT38 SET SCREW, SM3.18
59 021660102 11+vY r1223.48 NUT, 1SM3.18
60 551585001 1N\ransrxourenr CONNECTING ROD, ;V-FEEDING
61 551570001 2|1 7ULh Ty SHAFT, ;F-CONNECTOR
62 $51587001 Hoansyxs99577 2 FEEDING ARM ASSY, ; VERTICAL
62-1 018771432 1|75 £ b 635-40X14 BOLT, SOCKET SM6.35-40X14
63 014760632 2|7+ 9 K 2595-28X6 SET SCREW, SOCKET (CP)SM5.95X6
118-291-202

12




G1. #— @& / Gauge parts / Lehren / Pieces du jauge / Piezas de calibradores

< 244t ##834.9mmA / For " 2 Needle ", Needle
gauge : 34.9mm >

< 2%ft, 8 31.8mm#A / For " 2 Needle ", Needle
gauge : 31.8mm >

10-2-8——W I @
10-2:6 1027

s e — —— —— — — — —— — a—

< 4Fit, #1185 6.4-25.4-6.4mm A
/ For " 4 Needle ", Needle
gauge : 6.4-25.4-6.4mm >

=2
| = @
|

1038—=9 10 107

118-291-231
13



G1.%4 — JBfR / Gauge parts/ Lehren / Piéces du jauge / Piezas de calibradores

REF.NO. CODE Q'TY B X NAME OF PARTS QY|
<2%k$t 3tP34.9mmA > <For” 2 Needle ”, Needle gauge : 34.9mm >
1-1 $51590001 1[NVUFX13/87 3 NEEDLE CLAMP ASSY, 1 3/8 ;TWIN
1-1-1 146427001 2|7+ b AXT3187 K3 SET SCREW, SOCKET (CP) SM3.18
3-1 $51595101 1\ 142138 NEEDLE PLATE, 1 3/8 ;TWIN
10-1 $51597201 1{#4x1387 3 PRESSER FOOT ASSY, 13/8 ;TWIN
10-1-1 $51598001 E R R | HOLDER BRACKET, ;P-FOOT
10-1-2 $51603001 2|9 Tt SPRING, COMPRESSION
10-1-3 $51605001 197714 HOLDER PLATE
10-1-4 $51626001 1| xx2837 SCREW, SM4.37-40X3.8
10-1-5 $51625001 2|145%x2238 SCREW, FLAT SM2.38-56X6
10-1-6 $51606001 1|AvTFrEL 14 HOLDERPLATE, ;MOVABLE
10-1-7 $51607001 1|4%74876 SHOULDER SCREW, S\M4.76
10-1-8 $51608101 17124 -4H—-F FINGER GUARD
10-1-9 $51627001 1> 2% IMm5 SCREW, M5X7.1
1141 $51612201 1|F2 V138 FEED DOG, 1 3/8 ;TWIN
13-1 551614001 1[0 —/NFIL 51318 LOOPER HOLDER, 1 3/8 ;TWIN
20-1 $51619001 1|VF—+1387 3 RETAINER ASSY, 1 3/8 ;TWIN
<24t 4t4H31.8mmA > <For ” 2 Needle “, Needle gauge : 31.8mm>
1-2 $51592001 1NYFX1187 3 NEEDLE CLAMP ASSY, 1 1/4 ;TWIN
1-2-1 146427001 2|7F b A2 T3187 K3 SET SCREW, SOCKET (CP) SM3.18
3-2 $51596101 AVEE AR NEEDLE PLATE, 1 1/4 ; TWIN
10-2 551609201 1[4 T11/47 2 PRESSER FOOT ASSY, 1 1/4 ;TWIN
10-2-1 $51598001 HER P EE HOLDER BRACKET, ;P-FOOT
10-2-2 $51603001 2{F YT/ % SPRING, COMPRESSION
10-2-3 $51605001 1NAYIT7F142 HOLDER PLATE
10-2-4 $51626001 1229437 SCREW, SM4.37-40X3.8
10-2-5 551625001 2|45 %7238 SCREW, FLAT SM2.38-56X6
10-2-6 $51606001 1#YT7F>E>12 HOLDER PLATE, ;MOVABLE
10-2-7 551607001 1|4 %5476 SHOULDER SCREW, SM4.76
10-2-8 $51608101 1714 4-H—-F FINGER GUARD
10-2-9 551627001 1o xxIM5 SCREW, M5X7.1
11-2 $51613201 17 v/511/4 FEED DOG, 1 1/4 ;TWIN
13-2 $51615001 Tv—sesrs11/4 LOOPER HOLDER, 1 1/4 ;TWIN
20-2 $51622001 1UF—-+111823 RETAINER ASSY, 1 1/4 ;TWIN
ST I o o e g S e o -
<4kt <For ” 4 Needle ",
$t186.4-25.4-6.4mm#A > Needle gauge : 6.4-25.4-6.4mm >
1-3 $55853001 1|/vY b X1/8-1-1/87 2 NEEDLE CLAMP ASSY, 1/4-1-1/4
1-3-1 146427001 4{7F AR T3187F 3 SET SCREW, SOCKET (CP) SM3.18
3-3 $55855001 1[NV 1 21481-18 NEEDLE PLATE, 1/4-1-1/4 ;FOUR
10-3 555856001 1|4 x1/8-1-1/47 3 PRESSER FOOT ASSY, 1/4-1-1/4
10-3-1 $51598001 HAYTITa4 HOLDER BRACKET, ;P-FOOT
10-3-2 551603001 2|y T/i% SPRING, COMPRESSION
10-3-3 $51605001 1AHYITF142 HOLDER PLATE
10-3-4 551626001 1| x2xv837 SCREW, SM4.37-40X3.8
10-3-5 $51625001 2|15 %238 SCREW, FLAT SM2.38-56X6
10-3-6 $51606001 NA&YyIFLELT14 HOLDER PLATE, ;MOVABLE
10-3-7 $51607001 11422476 SHOULDER SCREW, SM4.76
10-3-8 551608101 W1 H~-4H~-F FINGER GUARD
10-3-9 $51627001 1o AZ2IM5 SCREW, M5X7.1
11-3 $55859001 1|+ Ys518-1-1/8 FEED DOG, 1/4-1-1/4 ;FOUR
13-3 555860001 1=K 2 1/8-1-1/4 LOOPER HOLDER, 1/4-1-1/4 ;FOUR
20-3 $55861001 | 1|UF—+14-1-1/4% 3 RETAINER ASSY, 1/4-1-1/4 ;FOUR
118-291-231

14



G2. 4*— B84% / Gauge parts / Lehren / Pieces du jauge / Piezas de calibradores

< $tifigig / For Common parts >

1Js_
164 161 162

15

118-291-231




G2 .4 — JB#% / Gauge parts/ Lehren / Pieces du jauge / Piezas de calibradores

REF.NO. CODE Q'TY e x4 NAME OF PARTS RM|
<2K8tH > <For " 2 Needle " >
2 $51594022 2|3 >/ UDVS7 ... <#22 nm1a0> | NEEDLE, DV57 (NM140) .............. <#22 NM140>
<4xkitA > <For"” 4 Needle ” >
2 $51594022 413 22 /NJDVS7 ... <#22 Nmiao> [ NEEDLE, DV57 (NM140) .............. <#22 NM140>
s 10003-2004 2|5 %9437 SCREW, FLAT SM4.37-40X8 {
5 151267001 1|45 %2437 SCREW, FLAT SM4.37-40X8
12 062680712 2|3 ~X20437-40X7 SCREW, PAN SM4.37-40X7
14 018501432 1|7 #) bSXx14 BOLT, SOCKET M5X14
15 146354001 1|¥H2 WASHER, PLAIN 5
""""""""""""" e T e
16 $51616001 2lw—18 1 LOOPER ASSY
16-1 $51617001 2fw—sx LOOPER
16-2 $51618001 21—y 4 NEEDLE GUARD, ;LOOPER
16-3 014300332 2|7+ #3233 SET SCREW, SOCKET (CP) M3X3
16-4 018301222 2|7+ F b 3X12 BOLT, SOCKET M3X12
17 100366002 4|7IVES b X X T437X5 SET SCREW, (FT) SM4.37X5
———————————————————— ittt phatededete el bttt bttt ot lbe ol e ot o - - —— - - — - - = - - - = -
<4xitR > <For " 4 Needle " >
16 $51616001 4\n—1%4 32 LOOPER ASSY
16-1 $51617001 4l -3 LOOPER
16-2 $51618001 AR VAVA RS X 4 NEEDLE GUARD, ;LOOPER
16-3 014300332 4|7+ F 23X3 SET SCREW, SOCKET (CP) M3X3
16-4 018301222 4|7 F KN b3X12 BOLT, SOCKET M3X12
17 100366002 8|v/ES b X XT437X5 SET SCREW, (FT) SM4.37X5
.................... e e b e e o
21 018680832 1|7+ %) ra37x8 BOLT, SOCKET SM4.37X8
22 100645003 1|¥#H % WASHER
"FFoa R ” OPTION PARTS ”
<2K$tH > <For ” 2 Needle” >
2 $51594019 21321 JDV57 ... <#19 nmi20> | NEEDLE, DV57 (NM120) .............. <#19 NM120>
<4FitHR > <For” 4 Needle " >
2 $51594019 41322 UDVS7 ... <#t9nmizo> | NEEDLE, DV57 (NM120) .............. <#19 NM120>
118-291-231

16



H . TEhaRI4R / Lower shaft mechanism / Untere Welle / Mécanisme de |’arbre inférieur /
Mecanismo del eje inferior

118-291-305
J. Jb—/3—B8%% / Looper mechanism / Greifer / Mécanisme des griffes /

Mecanismo del Presilladora

118-291-306
17



H . THiB9{% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur/
Mecanismo del eje inferior

REF.NO. CODE |qQ'TY b xq NAME OF PARTS RM|

1 508889101 1HvAxn b 7=y 3 V-BELT PULLEY ASSY

1-1 508890001 1HvAwr 7=y V-BELT PULLEY

1-2 $14622001 1|2 vY 9% 4630avv BALL BEARING, 6304VV

2 014780632 2|7+ 2 #* 3 635-28X6 SET SCREW, SOCKET(CP) SM6.35X6
3 153734001 b AV E L V1T 3 SPRING, PLATE

4 062680612 2|3+~ 204.37-40X6 SCREW, PAN SM4.37-40X6

5 $51630001 | PEPZ LOWER SHAFT

6 154886001 1¥Hx WASHER

7 018771432 117+ K b 635-40X14 BOLT, SOCKET S6.35-40X 14

8 $38241051 121329 7-Yyus s TIMING PULLEY ASSY, U

9 014771032 2|7+ 4 * 3 635-40X10 SET SCREW, SOCKET(CP)SM6.35X10
10 $51631000 1132 9~0¢ TIMING BELT

11 224485000 2|72X15%22ST RING, 2X15X22ST

12 508896101 NEEST LY T BALL BEARING ASSY

12-1 $08897001 HEEST LY & A%} BUSH, ;BALL BEARING

12-2 514623001 1|2 <=2 2% 462080V BALL BEARING, 6204DV

13 014770632 1|7+ 2 # 2 635-40x6 SET SCREW, SOCKET(CP) SM6.35X6
14 112684001 1|F2x%635 SET SCREW, SM6.35

15 $51632001 112=J994593 BALL BEARING ASSY

15-1 $08897001 1avv994572a BUSH, ;BALL BEARING

15-2 076004000 1124 %<2 % 460048 BALL BEARING, ;6004

16 014770632 2|7+ 7 % % 635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
17 $32521001 1A 2 b FHZR WASHER, THRUST

118-291-305
J. Jb—IXx—[8{%/Looper mechanism / Greifer / Mécanisme des griffes/

Mecanismo del presilladora
REF.NO. CODE  [qTy B2 xo NAME OF PARTS RV

1 $51633001 1{w—=ssupAr > urna s ECCENTRIC WHEEL SET, ;L-UD

1-1 014770632 2|7+ 2 # 3 635-20X6 SET SCREW, SOCKET(CP) SM6.35X6
1-2-1 $39569001 AV E LD LINK SHAFT, ;N-BAR

1-2-2 $23342001 1|7+ p#HVYaxs SET SCREW, SOCKET (CN) M4X5
1-3 147777000 EE IS P NEEDLE BEARING

1-4 145465001 1] A%xT357L SCREW, SM3.57-40X6 L

2 018771632 1|7+ #F N b 635-40X16 BOLT, SOCKET SM6.35-40X16

3 $51579001 I EL RNy P/ ROCKER SHAFT

4 142628001 HES G E AL S DT IPY SPACER

5 048110142 1| 222939 C11 RETAINING RING, EXTERNAL C11

6 $51580000 1|% 3 £ ¥4axa(a35) WICK, 4X4 L =435

7 $20878000 2|94at53 RUBBER CAP, 5.3

8 158718000 1V ESY2S 7 X 52IR BUSH, R ;N-BAR CRANK

9 $12826100 TIv=1T 9 2 20M BUSH, M ;LOOPER SHAFT

10 $12827000 HES SV DUST SEAL

1 $12825000 1pV—=18T 9 A B IR BUSH, R ;LOOPER SHAFT

12 $28193001 1ty bhS5— SET SCREW COLLAR

13 148857001 2{7F P AXT6357 K3 SET SCREW, SOCKET (CP) SM6.35
14 $51642001 1=tk a5 ARM, ;L-HOLDER

15 018771432 1{7+#J b+ 635-40X14 BOLT, SOCKET SM6.35-40X14

16 $28193001 1Yy bhS - SET SCREW COLLAR

17 148857001 2|7 F b AXT6357 K3 SET SCREW, SOCKET (CP) SM6.35
118-291-306

18




K. #8;0:M;8B84% / Lubrication / Schmierung / Lubrification / Lubricacion

B-39

19

118-291-350




K . #85aR978 BIMR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE Q'TY EXAT NAME OF PARTS R
1 $08935001 1y4-4 WORM
2 014770632 2|7+ K 2 635-00X6 SET SCREW, SOCKET(CP) SM6.35X6
3 $51645001 1rtaas kKT = PUMP ASSY
3-1 144619000 1|9t —Lk1—Ib WORM WHEEL
3-2 025350332 1|eESHHXL 35 WASHER, PLAIN L 3.5
3-3 062670812 1|3~ 23.57-40x8 SCREW, PAN SM3.57-40X8
3-4 $28398001 1|®KrFa-42-23 PUMP INNER ROTOR ASSY
3-5 144622001 1|3JvEE EHS PIN, DOWEL ;E
3-6 $51646000 1R TH -2 PUMP CASE
3-7 147527000 1{RT24 PUMP COVER
3-8 062670812 3|+~ 23.57-40x8 SCREW, PAN SM3.57-40X8
39 144875001 2175059 — PLUNGER
3-10 144876001 2|75 v -15% SPRING, COMPRESSION
3-11 112467002 2| *x%x635 SCREW, SM6.35X5
3-12 $51647000 1R T2z b FELT
3-13 062670415 1|+ ~20357-20x4 SCREW, PAN SM3.57-40X4
3-14 025350332 1eESHHXAC3S WASHER, PLAINL 3.5
4 018061632 2|7 F#I b6X16 BOLT, SOCKET M6X16
5 142359001 2{x 109 F OIL FEEDING PIPE
10 $51648100 IR PTFL—=bTINFYE DUST PLATE & FELT ASSY
1 $51683001 1#a2-744x TUBE SUPPORT
12 062680612 1{9 ~N14.37-40X6 SCREW, PAN SM4.37-40X6
13 $51651000 1|7z b FELT
14 $51652000 1749z FELT HOLDER
15 062680612 1|#+~24.37-20x6 SCREW, PAN SM4.37-40X6
20 $51653001 1|fE=vFa-J43 OIL TUBE ASSY
21 112351001 1ntarterzy OIL FEEDING PIPE SCREW
22 159476000 2|¥H % WASHER, PLAIN
23 $51684001 1|Fa-749¥4x TUBE SUPPORT
24 062780812 1|4 ~2635-28x8 SCREW, PAN SM6.35-28X8
25 $51655101 1ayasra4s993 SHAFT ASSY, ;OIL GAUGE
25-1 $51656001 1lzvavsrtssy SHAFT, ;OIL GAUGE
25-2 $51657001 IEVELL SRS PLATE, ; GAUGE SHAFT
25-3 $12846001 1lE=nFa-773 OIL TUBE ASSY
25-4 112359052 AR E=2AR VR 3 o8 B SCREW
26 018060832 1|7 +# boxs BOLT, SOCKET M6X8
27 $28403001 1leznvFa~-743 OIL TUBE ASSY
28 112359052 AR =P v AVE 2 .8 &7 SCREW
29 159476000 2|¥FH % WASHER, PLAIN
30 $51660001 A1 1743 OIL PIPE ASSY
30-1 508945001 IEX P e OIL PIPE
30-2 $08946000 17zt FELT
30-3 $51661000 1]¥ 3 £ E4x4(385) WICK, 4X4 L =385
30-4 $51662000 1le=wFa-7 OILTUBE
31 151603002 1|k x%x837 SET SCREW, SM4.37
32 112719001 1|7z rd4zU FELT SUPPORT, U
33 112720101 1|7z rAHTD FELT SUPPORT, D
34 $51663000 HIBYE R L ko FELT, ;N-BAR
35 $51664000 117 3 £E4x4(310) WICK, 4X4L =310
36 $51665000 1leznsa~-7 OILTUBE
37 $51666100 3|7 AVRFYHRY WIRE
38 108805001 1|7 2 £ E6X6 WICK
39 148394000 N AVE /R 3% CAP, N-BAR
40 $51668000 1|2 2 £F4x4(200) OILTUBE, 4X4 L =200
45 $51669000 1|Fa-743 OIL TUBE ASSY
46 112743001 17:ex949x WICK HOLDER
47 062670612 1|+~ 2357-40X6 SCREW, PAN SM3.57-40X6
48 $08993101 153vEv1 by HOLDER
49 062670612 1|+ ~2357-40X6 SCREW, PAN SM3.57-40X6
118-291-350

20




K . #&:h:8:5B34% / Lubrication / Schmierung / Lubrification / Lubricacion

118-291-350
21



K . #55hM78 8% / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE |QTY ELAq NAME OF PARTS RMY
50 105161004 1|95 % WASHER,PLAIN
55 $51672001 1oy EA 181793 OIL PIPE ASSY, ;ROD
56 062670612 1|+~ 2357-40X6 SCREW, PAN SM3.57-40X6
57 112364001 1HUNTINRATVETFRY JOINT SCREW
58 159476000 2{¥#H 2 WASHER, PLAIN
59 $51676001 1lez=nFga-743 OIL TUBE ASSY
60 112359052 2{ntantFvEFxY SCREW
61 159476000 4|y 4 2 WASHER, PLAIN
62 081012070 1oy P12 O RING, P12
63 $51678000 1|4 3 &£ E3x3(320) WICK, 3X3 L =320
64 $51679000 1le=nFa-7 OIL TUBE
65 551680000 1|2 3 £ £3X3(400) WICK, 3X3 L =400
66 $51681000 1leznza-7 OIL TUBE
67 $51682000 1le=nFa-7 OIL TUBE
68 $51678000 1|4 3 £ ¥3x3(320) WICK, 3X3L =320
70 $12987001 1A1n71058-74% CAP
71 062680812 3|+~ 3437-40x8 SCREW, PAN SM4.37-40X8
72 081044070 1lov > Jpraa O RING, P44
73 $08957001 11095 OIL FEEDING PIPE
74 $08956100 HEX PP B OIL FILTER
118-291-350

22




L1 . SEAFBI% / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

< ax8t@ / For "4 Needle" >

r

118-291-418

23



L1 . RIFBIR / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

REF.NO. CODE Q'TY Erxd NAME OF PARTS Y |

2 062782512 1|+~ 2635-28X25 SCREW, PAN SM6.35-28X25

3 105235251 M1t banxys TENSION RELEASE CRANK

4 151602002 11 b x%Ta37 SET SCREW, SM4.37-40X6

5 105236001 1M1 bantLehy CONNECTING ROD, ;T-RELEASE
6 105237002 2|42 %2357 SHOULDER SCREW, SM3.57

7 $08969201 1|Favho 1 b7+ THREAD GUIDE

8 018680832 1|7+ # b+ 437X8 BOLT, SOCKET SM4.37X8

9 100645003 1|¥H % WASHER

10 143602001 BV EL - PIN, DOWEL

1" $51689001 1N FyFoELDIt- COVER, ;N-BAR & T/TAKE-UP

12 062680712 2|#~20437-40X7 SCREW, PAN SM4.37-40X7

13 $51690001 o214 b7o51 THREAD GUIDE, ; UPPER

14 $25818051 1Famey L= by STOPPER, ;ADJUSTING LEVER
15 062350612 1|#~2am3.5X6 SCREW, PAN M3.5X6

16 $51691001 191,72 E UPPER THREAD TAKE-UP LEVER
17 100366002 1|=ivES b X % T437X5 SET SCREW, (FT) SM4.37X5

18 $51692001 19714 bF7>+4D THREAD GUIDE, D ;UPPER

19 106629002 1|9 2A%5437 SCREW, SM4.37

<2k3tH > <For” 2 Needle ">

30 150644009 1A rPoFIN1TS THREAD GUIDE PIPE, S

31 150645009 U EA NS AL fral THREAD GUIDE PIPE, L

32 014680432 2|7+ % 2 437-40X4 SET SCREW, SOCKET (CP) SM4.37

<4%itE > <For " 4 Needle ">

30 150644009 2|11 v F A1 TS THREAD GUIDE PIPE, S

31 150645009 2L bPLF 11 TL THREAD GUIDE PIPE, L

32 014680432 4|7+ % ¥ 3 437-40X4 SET SCREW, SOCKET (CP) S\Mi4.37
_____________________ I N S
50 $12882001 2|11 r7F A THREAD GUIDE

51 062680612 2|#~214.37-40X6 SCREW, PAN SM4.37-40X6

52 508977001 YRS A At THREAD TAKE-UP LEVER, ;NEEDLE
53 018771432 1|7+ 4 b 635-40X14 BOLT, SOCKET SM6.35-40X14

54 155162001 1a~n-¥ SPACER

55 $51693001 1Nog1 b7 EY THREAD TAKE-UP, ;L-THREAD
56 062681012 2|#~20437-40X10 SCREW, PAN SM4.37-40X10

57 100645003 2|¥#H% WASHER

58 $51694001 11081 rPoF1 THREAD GUIDE, ;L-THREAD

59 060680712 2|/51 > K 437-40X7 SCREW, BIND SM4.37-40X7

60 $12882001 "I rPoF o THREAD GUIDE

61 $28075001 HIAVEE LA =2 &5 b Ey COLLAR

62 062680812 1|3>~2437-40x8 SCREW, PAN SM4.37-40X8

63 $08981001 1NYEYFEY THREAD TAKE-UP, ;N-BAR

64 $39757001 1|hs5- COLLAR

65 062672012 1|+ ~2357-40X20 SCREW, PAN SM3.57-40X20
118-291-418

24



L2 . »EAFB8{% / Thread tension / Faderspannung / Tension du fil / Tension del hilo

< 2%&4tA / For "2 Needle" > < 4%4t@ / For "4 Needle" >

N eyl S~

| | |

l 1-1-13‘@ I I

| 1-1-9—S

| 11— @——1-1-10 | |

R C - S |

| 1-1-6— @ %—1{1'3 | |
1-15<83 117 | |

| 14— & 1-1-6 | |

|1-1 17-® @>1_1_5

1-1-16—8 1-1-3 | I

| 1-1-14\“ &S 1-1-4 | |

1-1-2
: \ B % LA 111 O
b —1-1-14

| Xl\y%’_ e | |

| LG faas | I

| | |

| | |

—_——— 4

118-291-418
25



L2 . %UAFRE{®R / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

REF.NO CODE |qT1v B Aq NAME OF PARTS RM|
<2k$tH > <For " 2 Needle " >
1-1 551685001 19214 bFa39L4149% UPPER THREAD TENSION ASSY, 2
1-1-1 $51687001 19214 bF39E41 U-THREAD TENSION BRACKET
1-1-2 $38737001 214 v T A1 THREAD GUIDE
1-1-3 145440001 2|1 rFIAY L EY TENSION STUD
1-1-4 110832009 2|11 ¢ F39 2494570 b FELT, ;T-DISC
1-1-5 145446001 4l +bFAAITYS DISC, TENSION
1-1-6 159805001 211 b F3A9 Y SFHYIT DISC PRESSER, ;TENSION
1-1-7 144103009 2|11 v FAY YIS AFYI DISC PRESSER, ;TENSION
1-1-8 148851001 2(n)t rFIT2IR TENSION SPRING
1-1-9 $30564000 2{F3A9 x99 ITYHR WASHER
1-1-10 $30565002 s rFao+yr ... <> |TENSION NUT, GREEN
1-1-13 $30565003 1MMer#3yo+v b .... <#F> |TENSION NUT, RED
1-1-14 105231000 2|11 b XEY TENSION RELEASE PIN
1-1-15 $51688001 Mt raxrssy SHAFT, ; T-RELEASE
1-1-16 105233002 1|bARXT837 SET SCREW, SM4.37
1-1-17 105234003 11+ ba37 NUT, SmM4.37
33 $08963001 211 v FRAD AL OTFT THREAD GUIDE, ;T-BRACKET
34 110813001 PAVAUE 8l v 2 o ¢ THREAD GUIDE, ;NEEDLE
35 159574101 2|11 bFIA2 D EY TENSIONSTUD
36 110832009 2|1 FFIAHIHYSTINE FELT, ;T-DISC
37 145446001 414 bFaAY ¥ S5 DISC, TENSION
38 144103009 2[1 b F39 954 HT DISC PRESSER, ; TENSION
39 144110001 VIPE P RTACE X 2= P PZAL 3 TENSION ADJUSTING SPRING
40 $30564000 2|F3H v xHIHH X WASHER
41 $30565002 1M1 rFaso+Y b ... <#> |TENSION NUT, GREEN
44 $30565003 1M rFao+Y b ... <#F> |TENSION NUT, RED
<4xkitA > <For"” 4 Needle ">
1-2 $51686001 1N9214bF3A9 081423 UPPER THREAD TENSION ASSY, 4
1-2-1 $51687001 19724 bFaoEIH1 U-THREAD TENSION BRACKET
1-2-2 $38737001 Q11 v P4 THREAD GUIDE
1-2-3 145440001 414 +F39 DK"Y TENSION STUD
1-2-4 110832009 414 vFIAIIYSTINE FELT, ;T-DISC
1-2-5 145446001 8|1 rFIAHYS DISC, TENSION
1-2-6 159805001 414 pFIAY Y SFHYT DISC PRESSER, ; TENSION
1-2-7 144103009 Qi1 +rFIAYIHYSAYT DISC PRESSER, ; TENSION
1-2-8 148851001 ANV bFIYG IR TENSION SPRING
1-2-9 $30564000 41739 o129 IHHX WASHER
1-2-10 $30565002 11 rFa53+Yr .... <> |TENSION NUT, GREEN
1-2-11 $30565004 1MerFayo+vyr ... <#> |TENSION NUT, YELLOW
1-2-12 $30565001 1M1 rFaso+y b .. <k@s> |TENSION NUT, LIGHT BLUE
1-2-13 $30565003 1M rFayo+y e ... <#F> |TENSION NUT, RED
1-2-14 105231000 ql14 pa x> TENSION RELEASE PIN
1-2-15 $51688001 M raxsy SHAFT, ; T-RELEASE
1-2-16 105233002 1| k2 %¥437 SET SCREW, SM4.37
1-2-17 105234003 1>V +a37 NUT, SM4.37
33 S08963001 Q14 bFAYIHLLITTA THREAD GUIDE, ;T-BRACKET
34 110813001 4iNUL b T T A THREAD GUIDE, ;NEEDLE
35 159574101 Ql4 pFaAY KDY TENSION STUD
36 110832009 Q|4 FFIAIIYSTING FELT, ;T-DISC
37 145446001 8|1 rFIAIIYS DISC, TENSION
38 144103009 4|4 bFIA9YSAYT DISC PRESSER, ; TENSION
39 144110001 418 0=iq4 bFIAT DN TENSION ADJUSTING SPRING
40 $30564000 41739 KX IYHR WASHER
41 $30565002 1t rFa9 oYk ... <¥> |TENSION NUT, GREEN
42 $30565004 11 rFamo+Y b+ ... <®> |[TENSION NUT, YELLOW
43 $30565001 14 +F392FYpr .. <kea> |TENSION NUT, LIGHT BLUE
44 $30565003 1lrrFam o7y b ... <#HF> |TENSION NUT, RED
118-291-418

26



M. Y 35— B3f% / Retainer mechanism / Haltevorrichtung / Mécanisme de retenue /
Mecanismo del retenedor

19

118-291-421
N . $HIEB#R i ESBALR / Synchronizer / Synchronisator / Synchronisateur /Sincronizador

“F7 a3 #& / OPTION PARTS "

118-291-501
27



M . ') & — FB8{% / Retainer mechanism / Haltevorrichtung / Mécanisme de retenue /
Mecanismo del retenedor

REF.NO. CODE [qTy ErAq NAME OF PARTS RV

1 $51695001 15—V kY3 RETAINER & ROD ASSY

1-1 014770632 2|7+ 4 # 3 635-40X6 SET SCREW, SOCKET(CP) SM6.35X6
1-2 512821101 PP PER & HOLDER

1-3 062630612 2| ~1238-56X6 SCREW, PAN SM2.38-56X6

2 $51700001 1Hus—+95 RETAINER ARM

3 017771412 1|4 +6.35X14 BOLT, SM6.35X14

4 $51701101 1UF=+I% RETAINER SHAFT

5 500356001 1|¥#2 WASHER

6 $00383001 1|4 b 5.56x8 BOLT, SM5.56X8

7 $12857000 1|UF=FT9 25208 BUSH, B ;RETANER SHAFT

8 $51702000 1|UF=FT9 22 0F BUSH, F ;RETAINER SHAFT

9 $12741000 HERFY—0 DUST SEAL

10 $21754001 HEPAY PN SET SCREW COLLAR ASSY

10-1 152718001 2|7+ b+ 22595 SET SCREW, SOCKET SM5.95X5

11 $51703001 1Hus-—+v5E> PIN

12 $51704001 1JYys—+amEyEy ROCKER PIN

13 $51705101 HIDEErE LY & BRACKET, ;RETAINER BAR

14 012500532 2|7+ E55x%5 SET SCREW, SOCKET (FT) M5X5

15 $51706001 1|V 5 —F#s RETAINER BAR

16 $51707000 1UF—FEIA2L BUSH, L ;RETAINER BAR

17 $51708000 1|UF—F# X 2R BUSH, R ;RETAINER BAR

18 $51709001 1UF—F504 RETAINER HOLDER

19 100366002 2|7ES F X 2T437X5 SET SCREW, (FT) SM4.37X5
118-291-421

N . $HrB4&HHa3B1R / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE |[qTy B XA NAME OF PARTS RV
"FFaEBe" " OPTION PARTS ”
1 180347001 1|y a1 ¥#i17-2% SYNCHRONIZER, #17-2
<{PREPR > <Standard parts >

3 $51711001 1loroar14%51F HOLDER BAR

4 151602002 1| r2x%2437 SET SCREW, SM4.37-40X6
118-291-501

28



Coupe-chainette et despositif de nettoyge (Pieces option) /

P.Frrhwd - &) —Fi&R (&7 3 88&)/ Chain cutter and cleaner device (Option parts) /
Kettenstich-tadenabschneider (Sonderzubehér) /

Cortacadeneta y dispositivo de limpieza (Piezas opcionales)

118-291-941

29



P. Fxzrhwi-2)—F—&E (47> 3 88&)/Chain cutter and cleaner device (Option parts) /
Kettenstich-fadenabschneider (Sonderzubehor) /
Coupe-chainette et despositif de nettoyge (Piéces en option)/

Cortacadeneta y dispositivo de limpieza (Piezas opcionales)

REF.NO. CODE Q'TY e Aq NAME OF PARTS R

1 $51748001 HEPZLVAY PEEE DR IMPACT CUTTERSET

1-1 $51749001 IEPZAVAN VE X/ 2] IMPACT CUTTER ASSY

1-1-1 $51750000 1TP-2U>24-16X30 AIR CYLINDER, 16X30

1-1-2 $45688000 2| H21=%>6M5 ELBOW UNION, 6M5

1-1-3 S$51751101 HEVERE X K CUTTER BRACKET

1-1-4 $51752001 EF LR KNIFE HOLDER

1-1-5 $51753001 1pSHho xR KNIFE

1-1-6 115559002 2|4 %9476 SHOULDER SCREW, SM4.76
1-1-7 081005670 2o 7 PwWsS ORING, PWS

1-1-8 $51754001 1xRH-F KNIFE GUARD

1-1-9 018501032 2|7 F# I F5X10 BOLT, SOCKET M5X10

1-1-10 113431002 2[¥H % WASHER,PLAIN

1-1-11 $51755001 1R/ 4T 1% CLOTH PRESSER PLATE

1-1-12 018680832 1|75 # ra37x8 BOLT, SOCKET SM4.37X8
1-1-13 100645003 1[¥#H % WASHER

1-1-14 $11630001 1|71 s-K8B UPPER KNIFE GUARD, B
1-1-15 $39086001 2|7 ~2357-30X3.5 SCREW, PAN SM3.57-40X3.5
1-1-16 $36924001 1-=24%<w-2% MARK, INJURY

1-2 018061236 2|7 FFI b6X12 BOLT, SOCKET M6X12

1-3 $51756101 IGVEE R A =& SUPPORT PLATE, N-PLATE

1-4 $51757001 175714 POSITIONING PLATE

1-5 $21716001 2K a2 AV FXTa8X10 SCREW, BUTTON HEAD M4X10
1-6 $51758101 1oUdo074857 3% BACK COVER ASSY, S

1-6-1 $51524000 IPUPZ U VI=PE IAVE PACKING

1-7 $13064001 1fe¥R1YFH 3 KNEE LIFTER SWITCH ASSY
1-7-1 147774001 1e¥r1YF257I9 SHAFT, ; K-SWICH

1-7-2 142027001 1eYRIYFEFSI294 BRACKET

1-7-3 100463001 MEEEIASKT BOLT, SQUARE SM7.94

1-7-4 114967001 1le¥PF2 Y STOPPER, K-LIFTER PLATE
1-7-5 110087001 1(#J +5.95 BOLT, SM5.95-28X8

1-7-6 $13065001 RVAY A 2 & DAS R K] VALVE CASE COVER ASSY
1-7-6-1 147432001 1lz7-KsnF3py 2 AIR VALVE ASSY, 3P

1-7-6-2 142032001 1ed¥R14YFFPFI4 RUBBER

1-7-6-3 048060342 2|~ X 7E6 RETAINING RING, E6

1-7-6-4 $04905000 2|InN=-7az=x> HALF UNION

1-7-6-5 147418000 FANAVE D PACKING

1-8 034422503 4|+ S5 FY 2 T4.1X25 WOOD SCREW, FLAT M4.1X25
1-9 $51760001 1lzP-rKn743 AIR VALVE ASSY

1-9-1 147419001 1lzP-1\0Fary 3 AIR VALVE ASSY, 4P

1-9-2 $04905000 1{n-7a=+> HALF UNION

1-9-3 $14145000 2|/N=721=%*>06-M5 HALF UNION, 06-M5

1-9-4 147420001 1T P -/ T34ARY 3 AIRVALVE ASSY, 34AR

1-9-5 $04905000 1|ln=72=%> HALF UNION

1-9-6 147421001 1T ruysraa SETTING PLATE, ;VALVE

1-10 101118001 2|7 NVEY 2 T4.5%20 WOOD SCREW, ROUND M4.5X20
1-11 $13067101 MHzPaz=vrs s AIR UNIT ASSY

1-11-1 140678000 1|k=—xv¥5 JOINT, AIR TUBE

1-11-2 $13068000 1|F-x2=4> T-UNION

1-12 101118001 2|7 IVEY 2TV A45X20 WOOD SCREW, ROUND M4.5X20
1-13 $51761000 1715507 VALVE, ;ON-OFF

1-14 031411304 2|7 EYZ2V41X13 WOOD SCREW, ROUND M4.1X13
1-15 $11440011 3|z 7-F2-7 AIRTUBE, 4X2.5L =520

1-16 $31704000 1|T7—-F21—-74X1260 AIRTUBE, 4X2.5L= 1260

1-17 $51762000 2| 7—+— 2060451228 AIRTUBE, 6X4 L= 1220

1-18 $15031002 1lz7-%2-7 AIR TUBE, 4X2.5 L = 240

1-19 $13068000 1|lF—z22=4> T-UNION

1-20 525567000 1a— KR #8 CORD HOLDER, 8N

1-21 062681212 1|+~ 21437-30x12 SCREW, PAN SM4.37-40X12
1-22 120370001 5|a-KHhAHA CORD HOLDER, A

1-23 031311302 S5|TAEI%T3.1X13 WOOD SCREW, ROUND M3.1X13
1-24 $39085001 1V Fay1S5NILIT~ LABEL, CAUTION ;OPERATING
118-291-941

30




Q1.7 4B (47 3 88&) / Pneumatic presser foot lifting mechanism (Option parts) /
Pneumatische stoffdriickerfuBanhebevorrichtung (Sonderzubehér) /
Dispositif pneumatique de releveur de pied presseur (Piéces en option) /
Levantador neumatico del prensatelas (Piezas opcionales)

118-291-959

31



Q1. I 7 —iBI L4 MR (F 7 > 3 > 88d)/Pneumatic presser foot lifting mechanism (Option parts) /
Pneumatische stoffdriickerfuBanhebevorrichtung (Sonderzubehor) /
Dispositif pneumatique de releveur de pied presseur (Piéces en option) /

Levantador neumético del prensatelas (Piezas opcionales)

REF.NO. CODE |qQ'1y ErAq NAME OF PARTS RV

1 $51721001 1A 7PHFEY b PRESSER FOOT LIFTER SET
1-1 $51722001 1Mfxz7-2y>47%2 AIR CYLINDER ASSY

1-1-1 $51723000 1fZT7-2Y > 425%35 AIR CILINDER, 25X35

1-1-2 $23647000 1|za¥-Fkarra-5 SPEED CONTROLLER

1-1-3 $51724001 PP VE S CYLINDER JOINT

1-1-4 $51725001 IPUPZ X A CYLINDER BRACKET

1-1-5 $35219001 1|lGSHHITELR SUPPORTPIN, R ;GS

1-1-6 048080142 2| 272039 C8 RETAINING RING, C8

1-2 $35305001 1jv 40y rE> ROD PIN, ;CYLINDER

1-3 048030342 2| b XTJE3 RETAINING RING, E3

1-4 018401632 2|7+ Fnraxie BOLT, SOCKET M4X16

1-5 $24493001 1lzp—-a2=vyrsz AIR UNIT ASSY

1-5-1 140678000 1|Fx-2AY¥F JOINT, AIR TUBE

1-5-2 $24494000 1|nhn=7a=x> HALF UNION

1-6 101118001 2|7 IET 2 T4.5X20 WOOD SCREW, ROUND M4.5X20
1-7 $24320001 L 122 P A CONNECTING ROD ASSY
1-7-1 $21356001 AV R R, & & SETTING PLATE, ;VALVE
1-7-2 $21357001 2|1 rES PIN

1-7-3 021400202 2|23+ ba NUT, 2 M4

1-7-4 $21358001 1S TFHE14a MOVING PLATE, ;VAVLE
1-7-5 146695001 1|lLehnersh CONNECTING ROD, INNER
1-7-6 021060302 2|7V r3>a6 NUT, 3 M6

1-7-7 $21359001 1j/¢xF3ntvv14% ADJUSTING PLATE, ;SPRING
1-7-8 $21360001 1Lenru CONNECTING ROD, U

1-7-9 $21361001 1|+ 28%A SPRING, A ;COMPRESION
1-7-10 $21362000 Wisxo sy SPRING HOLDER

1-7-11 060400612 1]/¢1 > FMaxeé SCREW, BIND M4X6

1-7-12 025040236 1leSs¥HzxFass WASHER, PLAIN M 4

1-7-13 181225001 P2 P ELE] CONNECTING ROD CLAMP ASSY
1-7-14 146695001 1jivehran CONNECTING ROD, INNER
1-7-15 021060302 6|7 3226 NUT, 3 M6

1-7-16 119712001 rIVEE A WA JOINT ASSY

1-7-17 $24322001 1MR1YF14 SWITCH PLATE

1-7-18 $24324001 1arrizx SPRING, COMPRESSION
1-7-19 $24325001 1ey bhS5-— SET SCREW COLLAR

1-7-20 012400532 1|7+ ES4axs SET SCREW, SOCKET (FT) M4X5
1-7-21 $24323000 11AxH1NT MECHANICAL VALVE
1-7-22 115076001 2|11 rYsx Y20 ROLLER

1-7-23 002301615 2| +F~33X16 SCREW, PAN M3X16

1-8 $51726100 1|x 7k — 2042501108 AIRTUBE,4L=1100

1-9 $51727000 1|x 7+ — 2042500508 AIRTUBE, 4L =500
118-291-959

32



Dispositif pneumatique de releveur de pied presseur (Piéces en option) /

Levantador neumatico del prensatelas (Piezas opcionales)

Q2. L7 I 4Bk (F 7 3 »8B&) / Pneumatic presser foot lifting mechanism (Option parts) /
Pneumatische stoffdrickerfuBanhebevorrichtung (Sonderzubehbr) /

118-291-959

33



Q2. I 7 —1IRI L4 MR (F 7 2 a > BB&)/Pneumatic presser foot lifting mechanism (Option parts) /
Pneumatische stoffdrickerfuBanhebevorrichtung (Sonderzubehér) /
Dispositif pneumatique de releveur de pied presseur (Piéces en option) /

Levantador neumatico del prensatelas (Piezas opcionales)

REF.NO. CODE Q'TY Erxq NAME OF PARTS R
2 $51735001 1|AH4TPH I9-5—-€Y b P-F/LIFTER & N/COOLER SET
2-1 $51722001 1zP-2YL 473 AIR CYLINDER ASSY
2-1-1 $51723000 1lzP-2Y L 425%35 AIR CILINDER, 25X35
2-1-2 $23647000 1|aE-FKarrR-5 SPEED CONTROLLER
2-1-3 $51724001 PP VE X2 CYLINDER JOINT
2-1-4 $51725001 IPUPZ X K CYLINDER BRACKET
2-1-5 $35219001 1lgs#H TR SUPPORTPIN, R ;GS
2-1-6 048080142 2|hx7T73%9C8 RETAINING RING, C8
2-2 $35305001 P PE =P 1= RODPIN, ;CYLINDER
2-3 048030342 2| b XT7E3 RETAINING RING, E3
2-4 018401632 2|7+ #E N baxX16 BOLT, SOCKET M4X16
2-5 $51736001 1==kn9-5-73 NEEDLE COOLER ASSY
2-5-1 $51737001 1=—kKNy-5-44 BODY, ;N-COOLER
2-5-2 081003070 2oy Jp3 O RING,P3
2-5-3 S$51738001 VP ES &L & HOLDER, ;O RING
2-5-4 100242003 3l x2xT357 SCREW, SM3.57-40X5
2-5-5 $51739001 2l=— KNy -5- NEEDLE COOLER
2-5-6 146427001 2|7+ P AXT3182 K3 SET SCREW, SOCKET (CP) SM3.18
2-5-7 $51740001 1l=—Fkn9-=5-rUIH14 SETTING PLATE, ;N-COOLER
2-5-8 $13385001 2|¥ A% 357X10 SCREW, SM3.57-40X10
2-5-9 $23660000 1{ag-farto-5 SPEED CONTROLLER
2-6 062681012 1|+ ~2437-90x10 SCREW, PAN SM4.37-40X10
2-7 $13067001 1lzrpazyirss AIR UNIT ASSY
2-7-1 140678000 1k-2V%EF JOINT, AIRTUBE
2-7-2 $13068000 1Fg-—zxa=x> T-UNION
2-8 101118001 2|7 T 2T4.5%20 WOOD SCREW, ROUND M4.5X20
2-9 $51741001 P2 P CONNECTING ROD ASSY
2-9-1 $21356001 kT ruysraa SETTING PLATE, ;VALVE
2-9-2 $21357001 2{H1KEY PIN
2-9-3 021400202 2|22+ b4 NUT, 2 M4
2-9-4 $21358001 1T E 12 MOVING PLATE, ;VAVLE
2-9-5 146695001 1HLrho+ah CONNECTING ROD, INNER
2-9-6 021060302 2|V b3 26 NUT, 3 M6
2-9-7 $21359001 AT LE-DEE ADJUSTING PLATE, ;SPRING
2-9-8 $21360001 P2 PA CONNECTING ROD, U
2-9-9 $21361001 I EZAE ¥ SPRING, A ;COMPRESION
2-9-10 $21362000 1/<x9 4 SPRING HOLDER
2-9-11 060400612 1]781 > FMaxe SCREW, BIND M4X6
2-9-12 025040236 1eSH¥HXF194 WASHER, PLAIN M 4
2-9-13 181225001 P2 P E LA CONNECTING ROD CLAMP ASSY
2-9-14 146695001 1{Leho+n CONNECTING ROD, INNER
2-9-15 021060302 6|+ b3 26 NUT, 3 M6
2-9-16 119712001 IVEE A RA JOINT ASSY
2-9-17 $24322001 1| R19F14 SWITCH PLATE
2-9-18 $24324001 a1z SPRING, COMPRESSION
2-9-19 $24325001 1Y bHS5— SET SCREW COLLAR
2-9-20 012400532 1|7+ ESaxs SET SCREW, SOCKET (FT) M4X5
2-9-21 $24323000 1Aan LT MECHANICAL VALVE
2-9-22 115076001 21 rH<F V20 ROLLER
2-9-23 002301615 2| +F~23X16 SCREW, PAN M3X16
2-9-24 $01561000 HES A% MECANICAL VALVE
2-9-25 007402516 2|5 x¥ax2s SCREW, FLAT M4X25
2-9-26 025040236 4leSH¥HxFa9s WASHER, PLAIN M 4
2-9-27 021400106 2|¥v r1vas NUT, 1 M4
2-9-28 $04910000 2|n=72a=#> HALF UNION, ;KQH04-01S
2-9-29 155559001 1lESHHX WASHER, PLAIN
2-10 $51726100 1|z 74— X0425U1108 AIRTUBE,4L=1100
2-11 $51727000 2|X 7 H— X0425U0508 AIRTUBE, 4L =500
2-12 $31704000 1[z7-F2-7F4x1260 AIR TUBE, 4X2.5L= 1260
2-13 $10243000 2|F710> 95> 7NK-3N CORD HOLDER, ;NK-3N
2-14 062681012 1[+~2437-30x10 SCREW, PAN SM4.37-40X10
2-15 062681212 1|~2437-40X12 SCREW, PAN SM4.37-40X12
118-291-959

34




Z1 . {1BE B3R / Accessories / Zubehdr / Accessoires / Accesorios

"F7a &/ OPTION PARTS *

maa
9
(]
(o))

f
C

35

118-291-910



Z1 . {1 BSuAA1R / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE Q'TY e Aq NAME OF PARTS R
1 $51594422 PV YHEH NEEDLE ASSY, DV57 (NM140)
1-1 $51594022 4|3 > n\YDVs7 NEEDLE, DV57 (NM140)
3 118837001 1|x>=723.4%70 SCREW DRIVER, 3.4X70
5 101572101 1% ¥ +755X190 SCREW DRIVER, 5.5X190
6 501943001 1leho£rxTv716 SCREW DRIVER, HEX. 1.6
8 523806001 16hoHIxI=T7225 SCREW DRIVER 2.5
10 S07783001 1|l6h oKy RI8F15 HEXAGONAL WRENCH, 1.5
1 142002001 1|eh o Fey 2332 HEXAGONAL WRENCH, 2
12 142721001 1|6h 7%y 213543 ALLEN WRENCH 3
13 154179001 1|6 oK Ri%F4 HEXAGONAL WRENCH, 4
14 150335001 1|6h 7 HKry 155 HEXAGONAL WRENCH, 5
18 $51712001 1[xfizxLoF14 WRENCH, 14
19 107779001 1| R7%+6X7 WRENCH, 6X7
22 117466000 11le>+€vy b PINCETTE
23 $06701000 1| RUA15-23 POLY OILER ASSY
24 $55666002 1|r1042>9893 OIL TANK ASSY, B
34 1